1/8 RC Motorcycle
Manual %RE$
KIT VERSION

Thank you for purchasing X-RIDER Mars. We believe that this new motorcycle will bring you

infinite happiness. Before use, please read the manual carefully and safe keeping. Accidents

are caused by illegal use, the company doesn't undertake any responsibility.

The Mars is a sport RC motorcycle.This product has as below features:

1. Innovative design of the front wheel inverted shock absorbers and rear wheel pendulum
arm suspension for the most reliable grip performance.

2 . Dual steering Linkages has relatively better flexibility in steering

. Dual belt drive could realize a lower power depreciation

W

. Built-in a mechanical gyro in the rear wheel, providing an easy platform to control and a
more stable driving experience

5. New design is lightweight and easy maintenance

6 . One-piece rear swing with the motor, providing an highly sensitive to control

In order to exert the performance, for maximum enjoyment of this product,please read

this manual carefully.

We will have strict testing and debugging before exiting the facility. We promise to customers.

Products issue without any material and process problems. We will free for customers to repair
within 90 days from the date of purchase. Customer service e-mail: service@cx3rider.com.

The warranty doesn't cover crash damage, modification,failure to maintenance, or the damaged
caused by improper use.

The warranty doesn't cover any result which caused by the final user's assembly or the material
used for final user's assembly.

RUSIEISE X-RIDER KEEEE | HEX—E£H RSB EHRERRER. EERF-mans AR~ mE
FigE  AZERE. AERAFMTNRS IR EREIMSENER , AATFRBEETSEE.
KER—FRFEAN (R/C) BEEFER, FrmifB TSR |

BEGEERERNRE |, AiAI BRI REE R AN |, SEIRTSRAMTUbIERE |
SREAXEEETIRE |, EIFAIsCIE R RIEY

- WEZHIKEY, SEIERAIENIIRFE;

. ERABNMICEY , BEERSEF

CERRIHREW , HHETSE

- BE—HAEES | BREIYUEER.

ATEMRDHRIFXLNEE | EFAMASEPRE | BEEHERFEDERESE.

BREEFED AT RONESEE AR, ERBITRITHEES | BEEHRTZ5EN
FRE. MLz B0 XA , REBRBENEFHE. ERKREREIservice@cx3rider.com.

HTE , 8%, AFETENRE | BTRASZTIRSERS R , ST ERIEEERN.
HZImAR BT ER B TRRFMERRIMHS EAMEIRRE , T RETREEE.

o Ul A W N

[Safety Precautions / Zz2i88]
1. The specification of the logo FFABBREHERIFR
/N Caution: this symbol indicates where caution is essential to avoid injury to yourself or others.
@ Note: this symbol indicates where give you a tip in use.
A FE  RRRES TR GERE S REBA,
@ 175 | WRRRIEA—NVIMERERERET— 25,
2. Equipment Sold Separately LATFE{4EFEEEIBMSE
Tires, Inner Tubes,Power System, Body and Remote Control ( Recommend using 2.4GHz 3 channel )
BIRECHE | AISMIE | BB, EoiEEss (ENER=EE ) |
Silicone Oil, Screw Glue, Tire Rubber JEigH , 18228 , 10RRHKL .
3. Tool Required LA TEEEFhERIBERERAR

Hex screwdriver,Cross Wrench,Cross Screwdrive, Tweezers,Hex Wrench.
WRIBeT) , ERIEFIRE | +38247) | BF , WAEBIRFE
4.The specification of the small accessories /NEHHIR THRIR

Round Head Screw  [ElsLig#s
—h  RMLéx4 (VPR E\:[D R/M4x8
ﬂ:ﬂ) R/M3x6 U:‘D R/M3x10 H:‘D R/M3x12
ﬂ:ﬂ} R/M3x8 ( H} R/M3x30

Socket Head Screw  #fsLigsz
] B/ML6x8 ] B/m2xs ] BM2x6
] Bm2xs n:ﬂ] B/M2.5x10

Flat Head Screw  zsLi@s2
1] Pm2x6 1] p™m25x6
1] pm3xe 1] pM2x10

Spacer #HE

PB8-089 PB8-087 PB8-088
D4xD6x0.3 ©5.1x26.5x0.8 D5.1x26.5x2.3
PB8-091 PB8-092 PB8-093
@5.1x@6.5x1.8 D5xD7x0.3 @5.1xD6.5x4.5

PB8-181

B14xD6.3x3

PB8-164
@210.1x14x1

Bearing &

ﬂ] BL/@8xD5x2.5 |:| BL/@10x@4x4 |:| : BL/@10x@5x4

Flange Bearing  j&=4&

|[| BL(F)/@9x@5x3 H BL(F)/@10x@5x4

Grains  #1K
W mmsx2 [ IIYIVENE! [ VYV m JM/M4x4

Nut #8

HOwm

[P1-1]

PB8-095

/\BL/®10X05>(4

%P/MZXG —PB8-017
7/ ,—PB8-016 /
o)

Note : Please coated the screw glue first when screwing down the socket head screw(M2x6) .

12 7« BifRSkIRZZ (M2x6 ) RIS HIRZZE,

Note : Please apply the rim and the tire with CA glue after finishing assembly. When change the tire,please
check the bearing have any injured and apply the grear silicone oil.

R SRARREGEFRBSRIRARTRER | IFERERENERRERRE , BBERLEEH.



[P1-2]

% PB8-061
* PB8-075
* P/M2x6
* PB8-046
W * PB8-047

[P2-3]

) B/M2x6

0

R/M3x8 R/M3x8
A

e

Py \ .

* P/M2x8
PM8-012
* PB8-058
PB8-092
*PB8-044-R
PB8-093
PB8-067
PB8-163 . ;
/'/ /,/'/
7 ,/'/l
@ PB8-092 &
Spacer #F @5x@7x0.3 *\:/ PB8-173
PB8-093
Spacer #F ©5.1x@6.5x4.5
Note : Please coated the screw glue first when screwing down Note : Please coated the screw glue first when screwing down the round
the flat head screw(M2x6) and the grains(M3x4). * are option Parts L he?d screw (M3x8)&(M3x6)anEi the scoket heacj*scrf:w(MZXG?;
77 : QIFSKIBEE (M2x6 ) FIHLK ( M3xA)RIFRs0A HBAR:, * NFHRHFBIBIGE S BNRE (MBS MIOTILRE (MDORITEIE LR .
P1-3 -
¢ ] @\ [P2-4] BL/@10x@4x4 R/Mdx8
R/M3x10 g PB8-005 PB8-100-B @
R/M3x10 @\ <
PB8-100-1

PB8-100-)

S oy
DTS
)
! PB8-100-A
PB8-100

ﬁ\ PB8-100-C
P/M2.5x5

PB8-100-H
[0
j PB8-100-D
JM/M3x4 6 5\

ﬁ\ JM/M2.5x10
IM/M3x4 PB8-100-E

Note : Apply silicone oil #20000 on the spring, coated the screw glue first when screwing

down the round head screw(M3x10) and the grains(M3x4).
127N L EER F#20000S B2 ; SHESLIREE (M3x10 ) FIHK ( M3x4)RIFESEIR HIRLLET,

PB8-100

Note : Inject silicone oil #900-5000 into the rear shock absorber according the different site;

Please coated the round head screw (M3x8) &(M3x30) &(M4x8).

1’ 7 ARIER R #900- 50008 EH ;

BESLIRZZ (M3x8) &(M3x30) &(M4x8)RIFESEiR LIRELET.
* Please set PB8-074 back a position if upgrade the mechanical brake.
* FHRBA VR A BIEPBS-07 HBBE— UL,

[P2-1]

R/M3x8

)
N g P/M3x8

PB8-069

Note : Please coated the screw glue first when screwing down
the flat head srew(M3x8) and the round head screw(M3x8).
BRI (M3x8)FNESLIRL (M3x8) I T LRk IR,

[P2-5]

0 e
(E

[
R/M3x6

Note : Please coated the screw glue first when screwing down the socket head screw(M2x6)
and the round head screw (M3x8)(M3x6)(M3x12)&(M4x8).
1R ¢ BIRSKIRZZ (M2x6)FNEISLIREL (M3x8) (M3x6) (M3x12)& (M4x8) RIFRSEIR LIRLAR.

[P2-2]

R/M3x8

PB8-072

PB8-069

Note : Please coated the screw glue first when screwing down the flat head srew(M3x8) and the round head screw(M3x8).

1R R : BIPSIRLE (M3x8)FIEISLIRE (M3X8) R B STiRk LIRELRR.

[P2-6]

PB8-029 /X

PB8-089

Spacerty @4x@6x0.3

Note : Please coated the screw glue first when screwing down the grains(M4x4).
7R BIK (MAx4) R STiR LIRLRR,

S A\
ERNN

N




©) PB8-087 Spacer #H @5.1x36.5x0.8
© PB8-088 Spacer &} @5.1x@6.5x2.3
~ PB8-094 ©) PB8-091 Spacer &K @5.1x@6.5x1.8

PB8-025
r PB8-085

~pg-114  / PBE109
pes-113 /[ PB8-087

/- PBB-086
/- BLF/ONDSXK3
/- PBB-084

/
/ ‘ /—PB8-111-1
/

B/M2x8

J S~
Lpeg-035

BL/@10x@5x4 \
- PB8-034

Note : Please coated the screw glue first when screwing down the flat head screw(M2x6) .

R BiFskiReZ (M2x6 ) BRFE iR BIRLE.

Note : Please grease the planet gear first when install the gyro pocket. Pls apply the rim and the tire with CA glue after finishing
assembly. When change the tire,, please check the bearing have any injured and apply the grear silicone oil.

1R 7R AP TEE MNEEH ; SefCRNEREE R E T E SRR TRERE | RS aEaEiR
EERA , BEERIEEH.

[P3-2]

%;88-199

PB8-170 -
N PB8-166

BL(F)/@10x@5x4
PB8-164

PB8-181
P/M3x8

© PB8-164 Spacer #4 @10.1x@14x1
© PB8-087 Spacer #} @5.1x06.5x0.8
Note : Please coated the screw glue first when screwing down the flat head screw( M3x8 )and the roud head screw(M3x8).

1R BiFkIRE (M3x8 ) FIEIKIREZE (M3x8 ) IIRSEIR LIRS,

[P3-3]

PB8-181

EERNE))
b
> X
1) &/’; X
A wd - $3M-210
R/M3x8 =" / &
/ ) -PB8-087
PB8-160-L— &/\
R/M3x8

Note : Do not too tight or loose at the belt.
Please coated the screw glue first when screwing down the round head
srcew(M3x8)&The flat head screw(M3x8) and the grains(M3x4).

R | R AR BT A,
BEISKIRLL (M3x8) kIR (M3x8 ) FIHTLK (M3x4 ) RIFRSEIR HIRLS.

[P4-1]

R/M2.5x4

S3M-129

PB8-030-031
JM/M3x4

Note : Do not too tight or loose at the belt.
1R | AT RN BRI,

©) pBs-087

Spacer # 5 @5.1x26.5x0.8
Note : Please coated the screw glue first when screwing down , the flat head screw (M2.5x6) and the grains(M3x4).
1R 7N BITSIReE ((M2.5x6)FIHIK ( M3x4)BIFESTiR LIRELRS.

B/M2.5x10 —_ PBS-082
[P4-2] ;; /[JM/Maxa
7/
PB8-032-1~—/gn / /% BM2xs

PB8-082
Steering arm wire FEHEFFHT M2x100mm
Note : If the motorcycle does not run straight even after adjusting the steering trim or steering PM8-122
movement is not responding properly It is possible the steering arm is bent. In this case, Spring 3##@3x0.4x22

please use the include tweezers to gradually, while not operating the steering. Note : The Spring should free move ;
R SRR AR R A S E A TR E R MRS E |, RETRRRAEME do not too tight or loose.
SATEET | XFER , BEARERRORST  BETR  SERESTRRONERE, RT REBEFRAEAMENER,

EFRO T PBS-012

Note : There are 3 holes to adjust turn in the shock absorbed.the left side is fast turns ,the Steering slide& AT EN G
right side is for beginner and the middle is default setup Note : Do not over tighten to ensure free

BN RBEERAE3 N , LA REES | GIRYFE | PR BUARE. RN SRR RRERR | BEEE.

[P4-3]

Receiver
IM/M3x4
|
|
|

PB8-081
‘\

MPB87127

L PB8-128
Note : The crash bar can use different shapes in different site.
127« RIE R AT R RARRI G T
"\ Suitable for smoothness road and high wear resistance.
[D/‘ BEEERAFENREER  MeEmEES.
[D ‘ Suitable for bumpy and rough road, slide like a wheel, reduce the bump.
V) EAERAMOAEHREGER | MRBREFERERT  BADBSIEEOREE | (BEER(R.

”~
o
+
D

—

*P/M2.5x6
M3 —
PB8-194 — *M2
* Braking Servo A
*B/M2x8
*JM/M3x3

* CX108801

*PB8-126

* are option Parts

* AR ERINEE

R/M1.6x4

PB8-056



Past List Tfft

Option Parts  FHRf%

No.MS8109
Fr. Right Brake Caliper Set

RIARIERHE

Ref. No/ES BFHER Part Name Qty/#1=2
PB8-005 =2 EER Steering Triples 2
PB8-012 ST EC Steering Slide Parts 2
PM8-012 FEREEE Body Shell Post 1
PB8-016 B HERRIR Front Wheel Rim Plate 1
PB8-017 ] Front Wheel Rim 1
PB8-021 TEAE Cable Post 2
PB8-025 )= Rear Tire 1
PB8-029 ek Steering Shaft 1 No.XR8107
PB8-030-031 30L5RZHES 30T Gear Belt Pulley 1 Fr. Bra ke DiSC
PB8-032-) Bk Ball Stud 2 oA ¢
PB8-034-035 I3RS 337 Gear Belt Pulley 1 RIACHIZERR
PB8-143-144 105574 10T Gear Belt Pulley 1
PB8-100 BIEES Front Shock Absorber 2
PB8-043 BEOER Front Hub 1
PB8-056 PY3 Helmet 1
PB8-067 BUECHH Front Wheel Shaft 1
PB8-069 EREEE Body Shell Post 6
PB8-072 BT ElE R Aniti-roll Bar Post 4
PB8-074 EEEEER ESC Fixed Plate 2
PB8-078 = Body Upper Shell 1
PB8-079 T= Body Lower Shell 1
PB8-081 BT Aniti-roll Bars 4
PBS-082 ST Steering Arm 2 No.MS8110
PBB-084 PRI 3 Gyro Upper Cover L Brake Steel Wire Set
PB8-085 PRI = Gyro Lower Cover 1 %RUE%zH
PB8-086 BEAR( 64 Gyro Flywheel 1
PB8-087 HE05.1x06.5%0.8 Spacer@5.1x@6.5x0.8 5
PB8-088 BEO5.1x06.5x2.3 Spacer@5.1x@6.5x2.3 1
PB8-089 BEOAx06x0.3 Spacer @4x@6x0.3 2
PB8-091 #$505.1x06.5x1.8 Spacer @5.1x@6.5x1.8 1
PB8-092 HBHO5x07x0.3 Spacerd@5x@7x0.3 2
PB8-093 BHO5.1x06.5x4.5 Spacerd5.1x36.5x4.5 2
PB8-094 FEIR{SEC AR Gyro Inner Tube 1
PB8-095 BUECRA Front Tire 1
PB8-096 AIECPIBA Front Inner Tube 1
PB8-109 PRAR(AT S Gyro Gear Cover 1
PB8-111-1 PeigiE SRS Gyro Clutch 1
PB8-113 PRARUTES Gyro Planet Gear 3
PB8-114 [N Gyro Inner Gear 1
PB8-116 PEAR S Gyro Pin 1
PB8-121 Z205)8 Motor 1
PB8-122 HEED3X0.4X22 Spring @3X0.4X22 2
PB8-125 RiT R Clip 10
PB8-127 B2 ESC 1
PB8-128 E3th Battery 1
PB8-159-L ELREEMINR Main Frame L 1
PB8-159-R FERAMNR Main Frame R 1
PB8-160-L JEEEETRIR Rear Swing Plate L 1
PB8-160-R JEIEETRIR Rear Swing Plate R 1
PB8-161 HEE Steering Pivot 1
PB8-162 AEHERERE Servo Post 2
PB8-163 EREERE Frame Post 5
PB8-164 #H5010.1x014x1 Spacer ©10.1x@14x1 2
PB8-165 EEEEEE Rear Swing Post 1
PB8-166 SRR Rear Swing Shaft 1
PB8-037-038-167 121574 12T Gear Belt Pulley 1
PB8-168 Ve Gyro Shaft 1
PB8-170 EIEBEEE Rear Swing Post 1
PB8-173 EREDE Bike Height Control Post 1
PB8-180 EIEBEEE Rear Swing Post 1
PB8-181 BHO14xD06.3x3 Spacer @14x@6.3x3 2
PB8-194 FZERCHEER Braking Servo Fixed Plate 1
PB8-198 JERERREEE Shock Post 2
PB8-199 e EEE Shock Post 1
PB8-204 SR Shock Absorber 1
97-A J5EREHL Steering Servo 1
S3M-129 ERHLEZ T Motor Belt 1
S3M-210 g Diver Belt 1
B/M1.6x8 HRLIBZZM1.6x8 Socket Head Screw M1.6x8 2
B/M2.5x10 RSLIZ#£M2.5x10 Socket Head Screw M2.5x10 2
B/M2x5 RLIBL2M2x5 Socket Head Screw M2x5 1
B/M2x6 RkiBL2M2x6 Socket Head Screw M2x6 10
B/M2x8 hskig£2M2x8 Socket Head Screw M2x8 8
R/M3x12 [FskiRE2M3x12 Round Head Screw M3x12 1
R/M1.6x4 [Elski2£2M1.6x4 Round Head Screw M1.6x4 2
R/M2.5x4 ElsLiB£2M2.5x4 Round Head ScrewM2.5x4 2
R/M3x10 BElsLi8£2M3x10 Round Head ScrewM3x10 4
R/M3x30 [EISLIRE2M3x30 Round Head ScrewM3x30 1
R/M3x6 [EISLRE2M3x6 Round Head ScrewM3x6 4
R/M3x8 ElskiB42M3x8 Round Head ScrewM3x8 31
R/M4x8 [ESLiRE2M4X8 Round Head ScrewM4x8 2
P/M2.5x6 F3LiBL2M2.5%6 Flat Head ScrewM2.5x6 4
P/M2x10 sk i@e2M2x10 Flat Head ScrewM2x10 6
P/M2x6 ELIBZM2x6 Flat Head ScrewM2x6 12
P/M3x8 FaLiE#4M3x8 Flat Head ScrewM3x8 4
BL(F)/@9x@5x3 SEZHRDIXD5X3 Flange Bearing@9x@5x3 1
BL(F)/@10x@5x4 SEZHHRD10xD5x4 Flange Bearing @10x@5x4 4
BL/@10xB5x4 §HED10xD5%4 Bearing @10x35x4 5
BL/@10xD4x4 hE ©@10xD4x4 Bearing @10x@4x4 2
BL/@8x@5x2.5 HED8xD5%2.5 Bearing @8x@5x2.5 2
JM/M3x2 HKM3x2 Grains M3x2 3
JM/M3x3 #HEKM3x3 Grains M3x3 2
JM/M3x4 HKM3x4 Grains M3x4 15
JM/M4x4 HKM4x4 Grains M4x4 2
M2 2253M2 Nut M2 14
M3 2253M3 Nut M3 2

No.XR8111
Brake Steel Wire Mount

M ELEEE

X-RIDER MODEL COMPANY LIMITED

BHERARAR

www.cx3rider.com

Unit 705, Sea View Plaza, 283 Shaukiwan Road, Hong Kong
EEEHEE283SBRI H7FHET0SE

Tel / EBiF : +852-5261 8511

(‘Tr; ff% Email / Bf#8 : Info@cx3rider.com

@Copyright 2016 X-RIDER
04192017-01Version



